
MASTER PLAN
January 2022

Prepared by:

TBPE Firm Registration No. F-3043 Aerial imagery of Belton Lake courtesy of EagleView.

BELL COUNTY WCID NO. 1









 

i 

Table of Contents  

Section 1 Introduction ..................................................................................................... 1-1 

1.1 Water Distribution System Overview .............................................................................................................. 1-1 

1.2 Scope of Work ............................................................................................................................................................ 1-3 

1.3 Study Limitations ...................................................................................................................................................... 1-3 
[...]
▪ Rapid mixers. The rapid mix basin has two vertical turbine rapid mixers.  Replacement of 

these units should be considered in the near future due to age and condition. 

▪ Flocculation basins.  The flocculation basins have redwood baffles that separate the 

basins into three stages.  Replacement of these baffles should be considered in the near 

future to maintain a separation of the basin for tapered flocculation. 

▪ Sedimentation basin.  The sedimentation basin has two circular clarifier mechanisms for 

sludge removal.  The units are over 60 years old.  Although operating well, the mechanisms 

may need to be replaced in the near future.  The effluent launders and center wells also 

show signs of corrosion and should be recoated or replaced. 



Section 4  •  Belton Water Treatment Plant Evaluation 

4-3 

▪ Filters. The existing filters operate well and produce a high-quality filtered water.  

Although the underdrain blocks are old, they appear to be in good condition from visual 

inspection. The Plant 1 and Plant 2 filters use the same blowers for providing air to the 

filters for air scour during backwashing.  Since the Plant 1 filters are smaller than the Plant 

2 filters, excess air can potentially get to the Plant 1 filters, resulting in loss of filter media. 

Adding better controls for the air scour flow should be considered to provide optimal air to 

the filters.  This would include a flow meter and flow control valve in the air pipe header. 

The existing filter piping within the filter pipe gallery should be re-coated on a regular basis 

to reduce the impact of corrosion.  Areas where corrosion is significant should be 

investigated by a corrosion engineer. 

4.2.2 Plant No. 2 
Plant No. 2 was constructed in 1964.  It is a conventional surface water treatment plant with a 

rated capacity of 16.0 MGD.  It consists of a rapid mix basin, one flocculation basin, one 

sedimentation basin, four filters, and chemical feed systems for chlorine, ammonia, alum, and 

polymer.  The limiting factor for capacity is the raw water delivery.  It is not anticipated that 

additional capacity would be obtained from Plant No. 2 in the future. The plant is in generally 

good condition for its age, but the following items should be considered for future modifications 

and upgrades:  

▪ Rapid mixers. The rapid mix basin has two vertical turbine rapid mixers.  Replacement of 

these units should be considered in the near future due to age and condition.  These should 

be replaced at a similar time as the Plant No. 1 rapid mixers.  

▪ Flocculation basin.  The flocculation basin’s original redwood baffles were recently 

replaced with concrete ported walls.  No further improvements are needed at this time. 

▪ Sedimentation basin.  The sedimentation basin has two circular clarifier mechanisms for 

sludge removal.  The units are over 50 years old.  Although operating well, the mechanisms 

may need to be replaced in the near future. 

▪ Filters. The existing filters operate well and produce a high-quality filtered water.  

Although the underdrain blocks are old, they appear to be in good condition from visual 

inspection. Addition of better controls for the backwash blower as discussed for the Plant 1 

filters is recommended. The existing filter piping within the filter pipe gallery should be re-

coated on a regular basis to reduce the impact of corrosion.  Areas where corrosion is 

significant should be investigated by a corrosion engineer. 

4.2.3 Plant No. 3 
Plant No. 3 was constructed in 1977.  It is a solids contact-type surface water treatment plant 

with a rated capacity of 25.0 MGD.  It consists of a rapid mix basin, two solids contact clarifiers 

(sludge-blanket and solids-recirculation type), four filters, and chemical feed systems for 

chlorine, ammonia, alum, and polymer.  The limiting factor for capacity is the raw water delivery.  

Obtaining additional capacity at the Belton WTP would most likely need to come from Plant No. 3.  

However, this would require removal of the existing clarifiers and installing new, more compact 



Section 4  •  Belton Water Treatment Plant Evaluation 

4-4 

flocculation and sedimentation basins.  Plant expansion is discussed later in this section. The 

following items should be considered for future modifications and upgrades:  

▪ Rapid mixers. The rapid mix basin has two vertical turbine rapid mixers.  Replacement of 

these units should be considered in the near future due to their condition.  These should be 

replaced with other modifications for Plant No. 3.  

▪ Solids contact clarifiers.  The existing solids contact clarifier equipment is in poor 

condition.  The outlet launder troughs and flume are corroded.  This results in short 

circuiting of flow through the basin and poor treatment.  The flocculation skirt is also 

corroded.  The sludge recirculation and removal equipment are over 40 years old and 

should be replaced.  All of the existing equipment should be replaced to continue to provide 

effective treatment at the rated capacity.   

▪ Filters. The existing filters operate well and produce a high-quality filtered water.  There 

are no recommended improvements to the filters at this time.  The existing filter piping 

within the filter pipe gallery should be re-coated on a regular basis to reduce the impact of 

corrosion.  Areas where corrosion is significant should be investigated by a corrosion 

engineer. 

4.2.4 Plant No. 4 
Plant No. 4 was constructed in 1999.  It is a conventional surface water treatment plant with a 

rated capacity of 35.0 MGD.  It consists of a rapid mix basin, four flocculation basins, four 

sedimentation basins, six filters, and chemical feed systems for chlorine, ammonia, alum, and 

polymer.  The limiting factor for capacity is raw water delivery.  Plant No. 4 facilities are in 

relatively good condition and produce high quality water.  One issue that should be evaluated 

further is visible corrosion of piping in the filter pipe gallery.  It is recommended that a corrosion 

engineer review the existing corrosion to determine improvements that should be made to the 

existing piping.   All piping within the filter pipe gallery should be re-coated on a regular basis to 

reduce the impact of corrosion. 

There are no further recommended improvements for Plant No. 4. 

4.2.5 Raw Water Pump Station 
The Raw Water Pump Station delivers raw water to all four plants.  Although the it has a firm 

pumping capacity of 90 MGD, improvements to the pump discharge header piping and valves 

could be made to provide flexibility for operation of the pump station.  Further study will be 

required to determine the specific changes that would improve overall performance. 

4.2.6 Summary of Recommended Treatment Process Upgrades 
Table 4.2 presents the recommended improvements to the Belton WTP treatment process units 

to maintain current capacity and finished water quality. 

Table 4.2 Belton WTP – Summary of Recommended Treatment Process Upgrades 

Plant / Unit Processes 
Recommended 

Improvements/Upgrades 
Criticality 

Plant No. 1   



Section 4  •  Belton Water Treatment Plant Evaluation 

4-5 

Plant / Unit Processes 
Recommended 

Improvements/Upgrades 
Criticality 

▪ Rapid Mix Basins Replace rapid mixers Low 

▪ Flocculation Basins Replace redwood baffles Medium 

▪ Sedimentation Basins Replace clarifier mechanisms and launders Low 

▪ Filters 

Provide control valve and automated 
controls for the air scour blowers 

Implement filter pipe gallery pipe coating 
plan. 

High 

 

Medium 

Plant No. 2   

▪ Rapid Mix Basins Replace rapid mixers Low 

▪ Sedimentation Basins Replace clarifier mechanisms  Low 

▪ Filters 

Provide control valve and automated 
controls for the air scour blowers.  (same as 
for Plant 1 above) 

Implement filter pipe gallery pipe coating 
plan. 

High 

 

 

Medium 

Plant No. 3   

▪ Rapid Mix Basin Replace rapid mixers Low 

▪ Solids Contact Clarifiers 
Replace all equipment or construct new 
flocculation/sedimentation basins 

High 

▪ Filters 
Implement filter pipe gallery pipe coating 
plan. 

Medium 

Plant No. 4   

▪ Filters 

Conduct corrosion evaluation of filter pipe 
gallery piping and make modifications 

Implement filter pipe gallery pipe coating 
plan. 

High 

 

Medium 

Raw Water Delivery   

▪ Raw Water Pump 
Header 

Improvements to pump header to improve 
operation and flexibility 

Medium 

4.3 Chemical Storage and Feed Facilities 
The Belton WTP uses aluminum hydroxide (alum) and cationic polymer for the coagulation 

process.  The plant has the option to use polyaluminum chloride instead of alum depending on 

raw water quality and cost of treatment and have done this in the past.  Chlorine gas and liquid 

ammonium sulfate (LAS) are used for disinfection purposes.  Hydrofluosilicic acid can be added to 

the water for fluoridation purposes.  This is not required by TCEQ. 

Alum.  Liquid alum is delivered by tanker trucks and stored in FRP bulk storage tanks located 

outside.  Plants No. 1 and No. 2 share a storage tank and Plant No. 3 and No. 4 have individual 

tanks.  Alum is pumped to day tanks and peristaltic metering pumps are used for pumping to the 

rapid mix basins. 

Polymer. Polymer is delivered to FRP bulk storage tanks.  Plants No. 1 and No. 2 share a bulk 

storage tank that is located inside the Chemical Building. Plants No. 3 and No. 4 each have 

dedicated storage tanks located in the Plant 4 Chemical Building.  Peristaltic metering pumps 

convey the polymer to the rapid mix basins.    



Section 4  •  Belton Water Treatment Plant Evaluation 

4-6 

Chlorine. Chlorine gas is delivered and stored in one-ton containers.  Chlorine gas is fed through 

chlorinators to injectors that produce chlorine solution.  The chlorine solution is fed to 

application points in the raw water and finished water. 

Ammonia. Liquid ammonium sulfate (LAS) is delivered by tanker trucks and stored in FRP bulk 

storage tanks located outside.  Plants No. 1 and No. 2 share a storage tank and Plant No. 3 and No. 

4 have individual tanks.  LAS is pumped to day tanks and peristaltic metering pumps are used for 

pumping to the rapid mix basins and finished water line. 

Fluoride. Hydrofluosilicic acid is delivered to FRP bulk storage tanks. Plants No. 1 and No. 2 

share a bulk storage tank. Plants No. 3 and No. 4 each have dedicated storage tanks.  

Hydrofluosilicic acid is pumped to day tanks and peristaltic metering pumps are used for 

pumping to the application point. 

The chemical storage and feed equipment are in generally good condition.  Some of the bulk 

storage tanks are beginning to reflect their age and should be evaluated for replacement in the 

near future.  A safety evaluation should be conducted, and improvements made to provide 

necessary leak detection and alarms.   

Table 4.3 presents the recommended improvements to the Belton WTP chemical storage and 

feed facilities. 

Table 4.3 Belton WTP – Summary of Recommended Chemical Systems Upgrades 

Facilities/Equipment 
Recommended 

Improvements/Upgrades 
Criticality 

Chemical Storage Tanks 
Evaluate and replace bulk chemical storage 

tanks in poor condition 
Medium 

Chlorine Safety  
Implement chlorine leak detection, 

monitoring and alarms where not provided 
High 

4.4 Residuals Handling 
The Lake Belton WTP generates waste filter backwash water and sludge produced during the 

sedimentation process.  Waste backwash water is sent to a series of five lagoons. Decant from the 

lagoons is discharged into Lake Belton. The plant has a permit to allow this discharge.  

Implementation of washwater recovery facilities, including a washwater recovery basin and 

recycle pump station, would enable the plant to reuse the waste filter backwash water.  Recycling 

this flow upstream of the treatment processes would reduce the amount of raw water required 

for the plant.  Although not an immediate need, it is recommended to add these facilities in the 

near future.  Further study will be needed to size and site these washwater recovery facilities.  

They could potentially be included with the future expansion of the plant. 

Sedimentation basin sludge is pumped to two gravity thickeners (No. 1 and No. 2) from the 

sedimentation basins.  Sludge from Plants No. 1 and No. 2 flows to a collection box and is then 

pumped to Gravity Thickener No. 1.  Sludge from Plant No. 3 solids contact clarifiers that is not 

recirculated is pumped to Gravity Thickener No. 2.  Sludge from Plant No. 4 flows by gravity from 

the sedimentation basins to both Gravity Thickener No. 1 and No. 2.  Sludge can flow by gravity to 



Section 4  •  Belton Water Treatment Plant Evaluation 

4-7 

the lagoon system or be pumped to two belt filter presses for dewatering.  Dewatered sludge is 

hauled off-site for disposal.   

The residuals handling facilities are generally in good condition.  It is recommended that the 

existing sludge pumps used to pump to the gravity thickeners be replaced with a submersible 

type pump which should be better suited for this application. 

Table 4.4 presents the recommended improvements to the Belton WTP chemical storage and 

feed facilities. 

Table 4.4 Belton WTP – Summary of Recommended Residuals Handling Upgrades 

Facilities/Equipment 
Recommended 

Improvements/Upgrades 
Criticality 

Washwater Recovery Facilities 
Add washwater recovery basin and recycle 

pump station 
Medium 

Sludge Transfer Pumps 
Replace sludge transfer pumps with 

submersible sludge pumps 
Medium 

4.5 Finished Water Storage 
The Lake Belton WTP stores finished water in three clearwells located on site.  One clearwell is 

located beneath the Plant No. 1 and No. 2 filters.  A second clearwell is located below Plant No. 3 

and No. 4 filters.  The third clearwell is a 4.0-million gallon (MG) circular concrete clearwell 

constructed in 2009 that provides most of the overall finished water storage for the plant. The 

combined storage volume is 6.6 MG.    

TCEQ requires that treated water storage exceed 5% of the rated plant flow.  Therefore, 4.5 MG of 

storage are required.   Although the plant meets the TCEQ requirement at the current 90 MGD 

treatment capacity, it is typically recommended to have at least 10% of plant capacity in storage 

at the plant site for operational reasons.  Under this scenario 9 MGD of plant capacity would be 

required.  It is recommended that a second 4.0 MG clearwell be constructed.  If not included as 

part of the initial plant upgrades, it should be included when the plant is expanded. 

Table 4.5 presents the recommended improvements to the Lake Belton WTP finished water 

storage. 

Table 4.5 Belton WTP – Summary of Recommended Finished Water Storage Upgrades 

Plant / Unit Processes 
Recommended 

Improvements/Upgrades 
Criticality 

Clearwells Construct a new 4.0 MG clearwell Medium 

4.6 Emergency Backup Power 
Backup power is not required for water treatment plants per TAC 290 rules.  However, providing 

backup power to keep a portion of the plant functioning is recommended for future 

consideration.  This would help to provide some flow from the plant and to maintain system 

pressure during power outages.  Providing the treatment and pumping capacity for 

approximately one third of the plant capacity, 30 MGD, is recommended.  Emergency backup 

generators are recommended for the following areas: 



Section 4  •  Belton Water Treatment Plant Evaluation 

4-8 

▪ Raw Water Pumps 7 and 8.  These two pumps have the combined pumping capacity of 30 

MGD. One 1250 kw generator would be required to operate these two pumps with VFDs. 

▪ Plant No. 4.  Plant No. 4 is the newest plant and has a treatment capacity of 35 MGD. One 

100 kw generator would be required to run the Plant No. 4 facilities. 

▪ High Service Pumps 15 and 16.  These two pumps have the combined pumping capacity 

of 30 MGD.  Two 1250 kw generators would be required to operate these two pumps.  